
 
 

 
 

 
 

Panvel Municipal Corporation 

 
 
 

 
Environmental Status Report 

2024-25 
Prepared By 

Indian Institute of Technology Bombay 

Powai, Mumbai- 400076 



  

 
Environmental Status Report, 2024-2025 

Panvel Municipal Corporation 

 

 
 

 

ii 
 

Team Members 

Principal Investigator 

▪ Dr. Abhishek Chakraborty 

Assistant Professor, Environmental Science and Engineering Department (ESED) 

Indian Institute of Technology Bombay, Mumbai - 400076 

 

Core Executive Team 

▪ Dr. Awkash Kumar, SAGE LLP, Powai, Mumbai 

▪ Mr. Saad Sarang , SAGE LLP, Powai, Mumbai 

▪ Mr. Satyapriya Sahu, IIT Bombay, Powai, Mumbai 

 

  



  

 
Environmental Status Report, 2024-2025 

Panvel Municipal Corporation 
[...]
Panvel Municipal Corporation 
 

 
 

 

73 
 

Depth to water: Post-monsoon at Raigad District 

 
Figure 6.11: Post-Monsoon Depth of Water Level in Raigad District November 2011 

                                  (Source: Ground Water Information, Raigad District, CGWB Report) 

As shown in Figure 6.10, the pre-monsoon depth to groundwater in the eastern part of Panvel 

Taluka was reported to be in the range of 2m to 5m below ground level. The water table at the 

western part of Panvel Taluka was reported to be in the range of 5m to 10m below ground 

level. The post monsoon depth to water was reported in the range of 2 to 5 m below ground 

level, as seen in Figure 6.11. 

Panvel 



  

 
Environmental Status Report, 2024-2025 

Panvel Municipal Corporation 
 

 
 

 

74 
 

6.4  Sewage Treatment  

Sewerage systems are networks for collecting wastewater, conveying it via pipes, conduits, and 

ancillary works from origin to treatment before discharge back into the environment (Read, 

NAICS 1997). There are two types of sewage residual generated in urban areas, which are 

industrial sewage and residential sewage. The Panvel City consists of the areas earlier governed 

by CIDCO, Raigad Zilla Parishad, MIDC and PMC and hence different levels of development 

of sewerage systems exist in the city.  

  

 

Source: Drainage Department, PMC 

Figure 6.12: Sewerage systems 

The PMC has its sewage treatment plant (STP) at Bandar Road, Panvel with a capacity of 14 

million liters per day (MLD). The remaining 6 STP Plants are in CIDCO Nodes and all the 

individual, public and common toilets are connected through sewerage pipeline to these STPs. 



  

 
Environmental Status Report, 2024-2025 

Panvel Municipal Corporation 
 

 
 

 

75 
 

One STP Plant at Kamothe with the capacity of 85 MLD and other STP is at Kharghar with 

the capacity of 70 MLD. Taloja MIDC has a Common Effluent Treatment Plant (CETP) named 

Taloja CETP Cooperative Society Ltd located in Taloja, which is of 32 MLD capacities. Taloja 

CETP Co-operative Society Ltd. has a cluster of 1036 member industries. The remaining STPs 

are located in Kalamboli and Kalundre and their capacities are 50 MLD & 2 MLD, respectively. 

STPs and their capacities are given in table 6.10. 

Table 6-10: Sewage Treatment Plant and capacities 

Sr. No. Sewage Treatment Plant and Location Capacity (MLD) 

1 STP at Bandar Road 14 MLD 

2 Kamothe 85 MLD 

3 STP at Kharghar  70 MLD  

4 Kalamboli 50 MLD 

5 Kalundre 2 MLD 

6 Taloja (Phase I & II) 32 MLD 

Source: Drainage Department, PMC 

The satellite images of all the STP locations are provided under Figures 6.14 to 6.19. The 

technology used at STP is Sequencing Batch Reactor (SBR). The SBR is an advanced 

technology that uses a fill and draws activated sludge system for wastewater treatment. It is 

best for treating both industrial and municipal wastes. The main difference between SBR 

technology and other STP technologies is that SBR uses a single batch reactor/single tank to 

process the equalization, aeration, and clarification compared to other technologies that use 

different batch reactors for various processes.   

Source: Drainage Department, PMC 

Under the AMRUT 2.0 scheme, three Sewage Treatment Plants (STPs), each with a 

capacity of 2.0 MLD, have been proposed at Valvali Ghot and Devichapada. 

Additionally, one STP with a capacity of 15.5 MLD is currently under construction near 

the existing STP on Bandar Road. This facility is scheduled for commissioning by the end 

of August 2025. 

 

 



  

 
Environmental Status Report, 2024-2025 

Panvel Municipal Corporation 
 

 
 

 

76 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

                   Figure 6.13: Kamothe STP (19° 0'48.62"N 73° 5'13.02"E), Capacity – 85 MLD 

 

 

 

 

 

 

 

 

 

  

 

                Figure 6.14: Kharghar STP (19° 2'31.38"N 73° 4'49.38"E), Capacity – 70 MLD 



  

 
Environmental Status Report, 2024-2025 

Panvel Municipal Corporation 
 

 
 

 

77 
 

 

 

 

 

 

 

 

 

 

 

Figure 6.15: Kalamboli STP (19°2'6.59"N 73° 5'52.45"E), Capacity – 50 MLD 

                      

 

 

 

 

 

 

 

 

Figure 6.16: Taloja STP (19° 4'21.72"N 73° 5'33.21"E), Capacity – 32 MLD 

                    

                 

                   

 

 



  

 
Environmental Status Report, 2024-2025 

Panvel Municipal Corporation 
 

 
 

 

78 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

       Figure 6.17: Kalundre STP (18°58'40.02"N 73° 7'32.12"E), Capacity – 2 MLD 

 

 
 

                 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 6.18: Bandar Road, Panvel STP (18°59'24.55"N, 73° 6'1.29"E), Capacity – 14 

MLD 
Source: www.mapsofindia.com 

 

SBR technology is considered to be one of the highest performed solutions for wastewater 

treatment. It requires minimum maintenance and has low costs. It can handle continuous batch 

operations successfully. The distinct qualities of SBR technology are as follows:  

http://www.mapsofindia.com/


  

 
Environmental Status Report, 2024-2025 

Panvel Municipal Corporation 
 

 
 

 

79 
 

1. High removal capacity- SBRs efficiently remove pollutants from wastewater, making them 

suitable for both municipal and industrial applications1. They can handle fluctuating hydraulic 

and organic loads effectively. 

2. Versatile- SBRs can operate in both batch and continuous flow modes. They adapt well to 

varying influent conditions and can handle intermittent flow conditions1. Their versatility 

allows for flexible operation. 

3. Compliant with stringent discharge standards- SBRs meet stringent water quality 

standards. Their high removal efficiency ensures that treated effluent meets regulatory 

requirements. 

4. Economical Operation- SBRs have minimal maintenance requirements and lower costs 

compared to conventional systems. Their simple tank construction and geometry contribute to 

cost-effectiveness. 

The process of SBR is explained in the Figure 6.19 & 6.20 Below.  

 

Figure 6.19: The process of Sequencing Batch Reactor          

 

BASIC COMPONENTS OF THE STPs: 

The STPs are constructed on the SBR Technology- Cyclic activated sludge technology e.g. C-

TECH technology. All these STP plants comprises of basic units like Raw sewage pumping 

station, Pre -treatment units, SBR/Cyclic activated sludge process units, Chlorination and 

Sludge dewatering units, Admin building consisting blower room and PLC & SCADA room, 

HT, LT substation units and other required ancillary units of STP. 



  

 
Environmental Status Report, 2024-2025 

Panvel Municipal Corporation 
 

 
 

 

80 
 

The plants have main components as: 

1. Raw Sewage pumping station 

• Inlet gates 

• Coarse screen 

• Sewage pumps 

• Electrical switchgears 

• Valves arrangement 

2. Pretreatment Unit 

• Stilling chamber 

• Fine Screens - 2 Nos. Mechanical (Working) + 1 No. manual (Standby) 

• Grit Chamber-2 Nos. Mechanical (working) 

• Flow diversion unit - 1 no. 

3. SBR/Cyclic activated Sludge Bio reactor 

• Basins 

• Return activated Sludge (RAS) pump nos. 

• Surplus activated sludge (SAS) pumps 

• Diffusers 

• Decanters 

• Air blowers piping 

4. Chlorination System 

• Chlorine contact tank 

• Chlorinator 

5. Sludge Sump & Centrifuge house 

• Sludge sump 

• Centrifuge (Working) + standby. 

6. Administrative Building 

• Blower Room / Air Blowers 

• PLC and SCADA and room for it 

• Laboratory 

7. HT Substation and DG 

• Incoming supply/RMU 



  

 
Environmental Status Report, 2024-2025 

Panvel Municipal Corporation 
 

 
 

 

81 
 

• Transformers / DG set 

 

 

 

 

 

 

 

 

 

 

                           

                                                                

Figure 6.20: Components of STP 

The effluent generated by the industries is collected through gravity lines in two collection 

sumps, one near Ghot Village and the other at CETP. From the Collection Sump at Ghot 

village, effluent is pumped to the collection sumps of the CETP. The equalization tank is used 

to dampen the variations in the quality and flow rate. To keep the effluent suspended solids 

away from settling and ensure proper mixing floating aerators are installed in old plants and 

diffused coarse aeration are there in the expanded plant. The pH correction is carried out with 

lime, if required.  

The effluent is pumped to a flash mixer wherein Poly Aluminum Chloride (PAC) is dosed with 

rapid mixing and led to Clariflocculator to flocculate. The flocculated mass then coagulates 

and settles resulting in the removal of certain portion of suspended organic matter. The 

Suspended Solids settle down in Primary Clariflocculator, leaving the clear supernatant 



  

 
Environmental Status Report, 2024-2025 

Panvel Municipal Corporation 
 

 
 

 

82 
 

overflow from the weir top, which is termed as primary treated effluent. The primary treated 

effluent goes to the Aeration Tank for secondary biological treatment. The settled sludge is 

scrapped with a scrapper mechanism and pumped to the sludge sump, further thickened in a 

thickener and dewatered with Centrifuge Decanter. The centrate water of the Centrifuge 

Decanter is taken to Equalization Tank for further treatment. In the Aeration Tank, only sludge 

remains, which is a heterogenic microbial culture. Diffused Aeration System supplies the 

oxygen required for micro-organism. The bacteria consume the organic matters present in the 

effluent as their food source and produce Carbon Dioxide and water as by-products. The 

overflow of the Aeration Tank flows to the Secondary Clarifier where Mixed Liquor 

Suspended Solids (MLSS), which is a form of biomass only, settle down, leaving clear 

supernatant at the top, which is treated water. The treated water is discharged in the Waghivali 

Creek by pumping through High Density Polyethylene (HDPE) closed pipeline. The settled 

sludge is partially recycled back to Aeration Tank to maintain the MLSS concentration in it 

and partially wasted in the sludge sump. The MLSS is dewatered and dried along with the 

sludge which is generated in the primary treatment. The dried sludge is sent to Mumbai Waste 

Management Ltd. for further disposal by secured landfilling as per the consent conditions. 

Though the waste residual from industries is treated by CETP, it is observed that many 

industries in Taloja discharge residual water in Kasardi River. It is also observed that severe 

pollutants are discharged at Waghivali Creek by CEPT which are hazardous for residents' 

health, ecosystem of the river and biodiversity in that region. The sludge is also a matter of 

grave concern. Lead metal and many chemical components in the sludge generate harmful 

effects on the ecosystem, including vegetation, aqua system and wildlife in the vicinity. 

6.4.1 Reuse of Treated wastewater in Panvel 

The sewage Treatment Plants in Panvel process around 180 MLD of wastewater daily. Which 

further highlights the significant reuse of treated water from the six sewage treatment plants 

(STPs) in Panvel, collectively capable of treating 253 MLD of wastewater.  Importantly, around 

0.1 to 0.2% of this treated water is repurposed for various beneficial applications, contributing 

to sustainable water management practices. 

Table 6-11 Detail of STP Plant 

Sr. No. 
Sewage Treatment 

Plant and Location 
Capacity (MLD) 

Treated waste Water 

generated (MLD) 

Treated water 

Reused (MLD) 

1 STP at Bandar Road 14 MLD 12.50 0.125 

2 Kamothe 85 MLD 45.05 0.45 



  

 
Environmental Status Report, 2024-2025 

Panvel Municipal Corporation 
 

 
 

 

83 
 

3 STP at Kharghar  70 MLD  35.0 0.35 

4 Kalamboli 50 MLD 30 0.3 

5 Kalundre 2 MLD 1.20 0.012 

6 Taloja (Phase I & II) 32 MLD 11.00 0.11 

Source: Drainage department  

One notable aspect of the reuse initiative is the utilization of treated water to irrigate green 

spaces within the region. Specifically, the Panvel Municipal Corporation leverages this 

resource to water 98 gardens under its jurisdiction. This reuse strategy not only conserves 

freshwater resources but also promotes the health and vitality of urban greenery, enhancing the 

aesthetic appeal and environmental quality of the community. 

Source: Drainage Department, PMC 

Figure 6.21: Reuse of Treated wastewater 

Furthermore, the report underscores the direct supply of treated water from the STPs to prominent 

public amenities, namely Central Park and the golf course in Kharghar. Through dedicated pipe 

connections, these facilities receive a reliable and sustainable water source, reducing dependency on 

freshwater reserves and mitigating the environmental impact associated with conventional water 

sourcing methods. 

Overall, the reuse of treated water from the kharghar STP exemplifies a proactive approach to 

environmental stewardship and resource conservation. By repurposing wastewater for irrigation and 

public amenities, the region not only minimizes water wastage but also contributes to the creation of 

resilient and sustainable urban landscapes. This initiative aligns with broader efforts to address water 

scarcity challenges and promote holistic environmental management practices within the community. 

Ongoing Projects in support for Improvement in Water Conveyance system: 

Projects Comes Under AMRUT 2.0 

1. Water supply distribution system in gaothan area of 29 revenue villages 

• Road restoration work and pipes of different diameters are part of the water distribution network 

system. 



  

 
Environmental Status Report, 2024-2025 

Panvel Municipal Corporation 
 

 
 

 

84 
 

• The feeder main, which includes the pumping machinery, SCADA, sump construction, tapping 

point to ESR of different widths, etc. 

2. Pisarve lake Rejuvenation- De-silting, walkway, tree plantation, Pergola structure. hawker zone, 

a parking area (2-wheeler- 49 & 4-wheeler-51), immersion pond, security cabin, parking fountain, 

toilet block 

3. Construction of STP-15.50 MLD-Panvel city- Construction of STP, Sewage pumping station, 

electromechanical equipment, rising main and piping of various diameter 

4. Providing sewer line system to Gaothan area of 29 revenue villages- Providing sewer lines of 

various diameters, pumping stations, construction of sewer manholes, construction of STP and 

Portable treatment plants 

5. Providing, installing, testing of AMR domestic and non-domestic water meter excl. CIDCO 

nodes under Panvel Municipal Corporation- Battery operated/water meters total 11,561 nos. 

Bulk water meter total 414 nos.  



  

 
Environmental Status Report, 2024-2025 

Panvel Municipal Corporation 
 

 
 

 

85 
 

7. Soil Environment 

Soil may be defined as a thin layer of earth’s crust which serves as a natural medium for the 

growth of plants. It is the unconsolidated mineral matter that has been subjected to, and 

influenced by genetic and environmental factors – parent material, climate, organisms and 

topography all acting over a period of time.  They serve in varying degree as a reservoir of 

nutrients and water for crops, provide mechanical anchorage and favorable tilt. The 

components of soil are mineral material, organic matter, water and air, the proportion of which 

vary and which together form a system for plants growth; hence the need to study the soils in 

perspective.   

A study of the soil profile is important from a crop husbandry point of view, since it reveals 

the surface and the sub- surface characteristic and qualities, namely, depth, texture, structure, 

drainage conditions and soil moisture relationship which directly affect the plant growth. A 

study of soil profile supplemented by physical, chemical and biological properties of the soil 

will give full picture of soil fertility and productivity. Physical properties of the soil include 